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No. 1 .

TL—24E LU 2 KL%
FRAME & HANDLE SECTION




TL—LELUN Y FLIEE
FRAME & HANDLE SECTION

No. 1 .

% lﬁl B il oan Z f@ ﬁ iﬁ *& flﬁ %
Part Code Part Name Q'ty Standard Remarks
FSR550B-1-1-00 _7v—+4 COMP 1 1 FSR550B-BS /i
FRAME coMP. |
FSR650A-1-1-00 7v—x COMP 1 FSRB50A J{]
FRAME COMP. B '
FSR550B-1-2-0 A 1
COVER, BOTTOM
‘1‘/‘/?“ VVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVVV 6 M6 x 10
BOLT
. S 6 | M6
WASHER, SPRING
8700-04-01-00 Y Fur COMP 1
HANDLE cOMP. |
N BTN 4 M8 x 20 A s
BO.I'_'f """"""""""""""""""""""""""""""" (7T) 260~310kg-cm
SW 4 M8
" WASHER, SPRING
8700-04-02-00 »~Nxv COMP 1
" PANELCOMP. |
+) =nvazxy 4 M8 x 20
SCREW
R FARENEIF Fo b 4 M8
‘Notr
8700-13-08-0 Y 1
“MARK
13-10-002 ANV ==7 1
“MARK
8700-13-02-0 H¥avws79F =—7 1
“MARK
13-10-016 *va =w—7 1
“mMARK
8700-13-04-0 20y b =—7 1
“MARK
E7HH A y. M6
“WASHER
8700-04-04-0 RN V757 (R) o 1
SIDE PLATE PANEL(R)
8700-04-05-0 AP U 74/\" 4 (AL Y] 1
SIDEPLATEPANEL (L)
(+) =wazxs 6 M6 x 12
“scrRew
B IRARENAYF Tk | © Mé
NUT
8700-13-05-0  Foey gl =y ]
MARK




No.2 . 7 v 3 ¥l
TENSION OPERATED SECTION

44 Rt &S r
Key No.
2-1
22
2-3
24
25
2-6

27

2-8

29

2-10

2-11

2-12

o 213

2-14

2-15

2-16

2-17 |

59




No.2 . T v a e

TENSION OPERATED SECTION

ROD, DRIVE CLUTCH

mES| ® & 3 - ¥ & % \ | M #w | %
No. Part Code Part Name Q'ty Standard Remarks
21 FSR550B-4-5-00 ~Yv 7 vsi— COMP _ N 1
 LEVER COMP., CHANGE |
22 | HMD750-8-90 Iy FLs— /T 1
'KNOB, CLUTCH LEVER
23 | FSR550B-4-6:0 S5 1
“SPRING
24 eF¥HA 2 | m0
WASHER
25 . 20 2 M10
NUT
26 | 8700-04-06-0 Fayveyr ] 1
ROD, CHANGE
27 = 1 LHSA8
BALL, L
28 L 1 M8
NUT
29 FFNEFHFTE F oy b 1 | m8
CNuT ]
2-10 t 79 H & 1 M8
WASHER ]
2-11 7Y 1 3x 15
CPIN,SPLIT
212 | 8700-04-07-00 Y ¥297 759 FLri— COMP _ 1
' CLUTCH LEVER COMP., WORK
213 | 8700-04-08-0 s FEY A 2
e
214 | 8700-04-09-0 s FEY B 1
SETPINB
215 €7 A 3 | wm8
WASHER |
216 7)Y 3 | 2x15
CPIN, SPLIT
217 | 8700-04-10-0 $¥29255FuyF 1
" ROD, WORK CLUTCH
218 re¥F 2 M6
CNUT
219 | FSR650A-4-30 799 J39F i 1
" SPRING, BLOWER CLUTCH
220 | 8700-04-11-0 V93993 yFLs— COMP 1
" LEVER COMP., DRIVE CLUTCH
221 | FSR550D-4-5-0 Ba—veyy 1
WIRE CHUTE
222 | 8700-04-12-0 &yt€ry D 1
SETPIN, D
223 | SL550-4-9-00 Yadvbk oyk(6) 2
" ROD, JOINT (6)
224 | 8700-04-130 V9399I 5y Fay K 1
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No. 2 . 7T 7Y g vy EEME
TENSION OPERATED SECTION

Riti &5
Key No.

2-25

2-26

2-27

2-28

2-29

2-30

2-31

2-32

2-33

2-34

2-35

2-36

2-37

2-38

2-41

2-42

—

2-43

2-44




7 v g v REMGR
TENSION OPERATED SECTION

No. 2 .

(R ES ® & a3 - & B m | 8 % it -
Key No. Part Code Part Name Q’'ty Standard Remarks
2-25 ¥y 1 M10
WASHER
2-26 7yer 1 3x18
PIN, SPLIT
227 | FSR650A-4-4-0 ¥9aAvsieF sz 1
SPRING, DRIVE CLUTCH
2-28 8700-13-03-0 Ygamg PPy =g 1
MARK
2-29 | 8700-04-19-00 Ya—F b= COMP 1
LEVER, CHUTE COMP.
2-30 a5 & EN 1 M10 x 50
sOLT
2-31 | 8700-04-14-00 799 L—F 1
" PLATE,HOOK
2-32 | 8700-04-16-0 g P2 O 1
" sETPINC
2-33 £ HHF 1 M8
“WASHER ]
2-34 707 1 2x15
PN, SPUIT
2-35 | FSR550B-4-6-0 SE 1
" SPRING
2-36 es¥FHE 2 M10
" WASHER
2-37 Fyb ] 2 M10
NUT
2-38 FeEx &» 1
" PIN,CREVICE
2-39 es¥Hntr ] 1 M6
" WASHER
2-40 7yey | 1 2x 14
“PIN, SPLIT
2-41 EF¥HE 2 M6
WASHER
2-42 7y . 2x12
"PIN, SPLIT '
2-43 | 8700-04-15-0 79y RLYyy 1
SPRING, HOOK
2-44 | HMS-300-8-18-0 =y i) 1
KNOB
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14

16

15

No.3 . @ O{ZEMEE (1)
POWER TRANSMISSION SECTION (1)

Rt &

Key No.
3-1

3-1-1

3-2

33

34

3-5

3-6

27 |

3-8

39

3-10

3-1

312

3-13

3-14

3-15

3-17

3-18

3-19

3-20

3-21

3-22

3-23

3-24




No.3 . @) h{ZErE (1)
POWER TRANSMISSION SECTION (1)

it & B R 3 - F # mw | i fi =
Key No. Part Code Part Name Q'ty Standard Remarks
3-1 KS550B-2-2-0 B o3 1 FSR550B-BS fi]
3-1-1 FSR550B-2-1-0 PULLEY FSR650A ff]
32 HLS-500DK-2-22-0 g0 FHE 1
WASHER, ¢ 30
3-3 i 1 5x5x 20
KEY
3-4 Fwb 1 M8
NUT
35 A S 1 m8
WASHER, SPRING
36 FSR550B-2-2-00 bFvzsvycomp 1
DISK COMP., TRANSMISSION |
3-7 B 2 S A 1 $-25
SNAP RING, C
i 38 FSR550B-2-3-0B i i 1
ﬁ FLANGE
| 39 FSR550B-2-50-0A Te¥aA 1 DU N34~ 2"
! BUSH, A MB2015-31FDU
i 3-10 | FSR550B-251-0 HAagpaB 1 DU Fz4~71)2
! BUSH, B MB2020DU
E; 311 LAAsEnr 3 M8 x 20
| BOLT ’
312 SV 3 m8
WASHER, SPRING
| 3-13| FSR550B-2-6-00 ns70¥y COMP 1
f ~ COUPLING COMP. 7
3-14 Exnsbrxm 2 E-9
~ SNAPRING,E
3-15 | FSR550B-2-18-00 A—»3—» COMP 1
4’ "~ YORK COMP., MAIN
7 3-16 | FSRB110-3-6B 250 ABN 2
~ METAL, CRANK T
3-17 | FSR550B-2-19-0 o R 1
T
3-18 b4 7 2 M8
~ WASHER
3-19 7 €y 2 25x 16
~ PIN,SPLIT T
| 320| FSR550B-2-20-00 759% T—4 COMP 1
'ARM COMP., CLUTCH
321 FSR550B-2-21-0 2y 1
e
322 7y 1 3x16
~PIN,SPLIT
323 | FSR550B-2-22-0 AFN sy 1
~ SPRING
324 | FSR550B-2-48-0 FHEA 1
. WASHER
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No.4 . S H{ZEPER (2)

POWER TRANSMISSION SECTION (2)

18 156

16 18

Wit &5
Key No.

4-1

4-2

4.3

44

45

4-6

4-7

4.8

49

4-10

4-12

4-13

4-14

415

4-16

4-18

4-19

4-20

4-21

4-22

4-23

4-24




No.4 .

B hZERR (

2)

&

POWER TRANSMISSION SECTION (2)

® Moo - ¥ % Wow | oM | %
Part Code Part Name Q'ty Standard Remarks
FSR550B-2-7-0 ey .
WHEEL, FRICTION o
b 3 M6 x 16 (7T)| #hfl b2z
BOLT 120~180kg-cm
S-W - 3 | wme
WASHER, SPRING
FSR5508-2-8-0A =T HR ]
BOSS, FRICTION WHEEL
el 1 S-25
SNAP RING, C
FSR5508-2-9-00A E€=4v¥7 COMP 1
SHAFT COMP., PINION
AT T BT 1 3x20
PIN, SPRING
FSR550B-2-10-0 AE Ty T 1
CAP, METAL
“R-BeB 1 620122
BEARING, BALL
I, S R o 1 R-32
SNAP RING, C
R 3 M6 x 16
BOLT
B W 3 M6
' WASHER, SPRING
R+B+B - 1 690427
'BEARING, BALL
FHavrio 2 R-37
" SNAPRING,C
FSR550B-2-11-0 TAFS ¥4 3
GEAR, IDLER
——Fn =TV 27 1 TLA1416
 BEARING, NEEDLE
FSR5508-2-12-0 T4 K3 97 1
" SHAFT, IDLE
FoA4 29 b Twirg 2 14x26x1.5
WASHER, DRYMET
¥ b 1 M10 (3 fi)
NUT
S - W 1 M10
WASHER, SPRING
o I 1 M6 x 12 (7T)] st + 12
BOLT 120~180kg-cm
] sew B M6
WASHER, SPRING
FSR550B213008 | 7 19+ 7 COMP 1
SHAFT COMP., DRIVE
FSR550B-2-14-0A VA — % - 1
CASE, GEAR
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No.4 . EYH{ZERMR (2)
POWER TRANSMISSION SECTION (2)

Hiti &
Key No.

4-25

4-26

4-41

4-42

4-43

4-44

4-45




No. 4 .

W O(REMR (2)

POWER TRANSMISSION SECTION (2)

tr Wil ds | mo o4 oo~k ¢ ow | M ¥ b £
' Key No. Part Co:i:— Part Name - ﬂ;,j‘,ty,, - .ilandzrd Remarks
| 4-25 | FSR5508-2-50-0A fuda A 1 DU F4~7) 27
| BUSH, A MB2015-31FDU
| 426 | FSR5508-2490 | /.o . C 1 | pusseeenss | |
l e _BUSH,C Bciico il I
| 4-27 | FSR550B-2-15.0 R 1
PACKING
428 | FSR5508.2.160 a2 ¥ i 2 | o
| - WASHER, LOCK I )| S
| 4-29 o b 2 [M6x25(7T) | #ift bz
BOLT 120~180kg-cm
4-30 4 3 M6 x 16 (7T)| ff + 12
| BOLT 120~180kg:cm
[ 4-31 S - W - - 5 | M6
| ‘ WASHER, SPRING
i ' 432 | FSR550B-2-17-0 AENT I b 1
| | BRACKET, METAL
[ 4-33 - + o b 2 M8
| NUT
4-34 S «W 2 M8
WASHER, SPRING
' 435 | FSR550B-2-50-0A P Sn A 1 DU ¥4~ 22
| BUSH, A MB2015-31FDU
' 436 | FSR550B-2-51-0 Tuwtra B 1 DU F54~<7) 24"
'BUSH, B MB2020DU
4-37 FSR550B-2-23-00 kS wz a3—4 COMP 1
YORK COMP., TRANSMISSION
438 | FSR550B-2-24-00 k3 ¥ % 7—24 COMP 1
ARM COMP., TRANSMISSION
1 4-39 a4 Fib 1 M8 x 20
{ ‘ BOLT
| 440 F o b 1 M8
| NUT
i 441 | FSR550B-2-470 £ 2L 1
k PACKING, OIL RUBBER
442 | MS-300-100 A v L 1
i CUSHION, RUBBER
4-43 | FSR550B-26-00 fro7Y w7 COMP 1
COUPLING COMP.
4-44 FSRB110-3-6B 950 F AN 2
METAL, CRANK
4-45 . B4 b A0 1 E-9
SNAPRING,E . 7
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No.5 . 70— 7 4%
CRAWLER TRACTION SECTION

69

Rih &5

Key No.
5-1

5-2

5-3

54

55

5-6

57

5-8

59

5-10

5-11

5-11-1

5-12

5-1241

5-13
5-13-1
514 |
5-14-1

5-15

5-16

5-16-1

5-17
5-17-1

5-18

5-19

5-1941

5-20




No.5 . 7a— 7 8%

CRAWLER TRACTION SECTION

R &S ® & 23 - F it % il % 2} ¥ i 5
Key No. Part Code Part Name Q'ty Standard Remarks
5-1 FSR550B-2-30-0B A7 aky b 2
" SPROCKET
52 | FSR550B-2-62-0A EAY Sy b 2 | ¢8x65
RIVET
5-3 b ZYHF 2 M8
B emmenmzmereree———:
5-4 '7'Jl:/ 2 $2.5 x 20
PIN, SPLIT
5-5 FSR550B-2-34-00 A by 7 *h‘yz COMP ________________ 2
' STOP WASHER comP.
5-6 FSR550B-2-32-0C T4 F7 2
B
5-7 Ty ¥a 4 +4 L A#80
i Pl mon o s
| 58 FSR550B-2-33-0B TA K7 Tova 7 2
! " SHAFT, IDLERBUSH
| 59 af A ENE 2 M8 x 20 (7T) | #ft b1 2
; CBOLT 260~310kg-cm
| 510 SeW 2 | m8
| " WASHER, SPRING
|1 5-11 FSR550B-2-35-00C 74 F3 Y2 COMP 1
i | SHAFT COMP., IDLER
5-11-1 FSR650A-2-1-00 74 3 Y27 COMP 1 FSR650A /i
‘l " SHAFT COMP., IDLER
‘l 5-12 FSR450C-4-31-00 A by HFT 1 FSR5508BBS /i
" BRACKET, STOPPER |
[512-1| FSR650A-2-2-0 Abyst AFT 1 FSRB50A ]
BRACKET, STOPPER
| 513 5 s | e
5-13-1 CWASHER 2 | M2 .
5-14 j 7]’771‘\}!/ I\ .................................................. 4 2 M8 % 25 ﬁ'fn‘rsgolg,gs f_ﬂ
5-14-1 BOLT 2 M8 x 25 (7T) | 260~310kg-cm
5-15 S «W 2 M8
" WASHER, SPRING
5-16 FSR450C-4-34-0 £y b BV 1 FSR550B-BS /il
CPIN SET
5-16-1 FSR650A-2-3-0 Fifhwad B 1 FSRB50A}]
“PIN, STOPPER
5-17 B e ] 2 2 %12
5-17-1 PIN, SPLIT 2 3x20
5-18 FSR450C-4-33-0A FTOY AL sNF i! FSR550B:BS Ji]
"SPRING,cOIL ]
5-19 HMS30-6-2-004 FY I ET—LYH z ____________________________ 1
| “WASHER
5-19-1 E#xsztxog ] 2 E-12
"SNAPRING,E
520 | FSR550B-2-36-0 E—4 T34y b 2
"BRACKET, BEAM
70




No. 5 . 71— 7 8%

CRAWLER TRACTION SECTION

71

Riti&s
Key No.

5-21

5-22

| 5-23

', 5-24

5-25

5-26

527

5-28

5-29

5-30

5-31

5-32

5-33

' 5-34

5-35

] 5-36

5-37

5-38

5-39

5-40




70— 7 115
CRAWLER TRACTION SECTION

No. 5 .

R &S I Gt 3 T = H # it -
Key No. Part Code Part Name Q'ty Standard Remarks
521 SVEL RS 2 S-38
"SNAPRING,C |
5-22 aHaEnm b 4 M8 x 16
s
5-23 S-W 4 M8
" WASHER, SPRING
524 | FSR650A-2-8-00 /a-—7E—4 COMP 2
BEAM COMP., CRAWLER
5-25 e B 6 M8
NUT
5-26 Sew 2 M8
WASHER, SPRING
5-27 E7HHF 4 M8
‘ “WASHER
5-28 Y Pz Ih Fa=5 2 120x20x60
" CRAWLER, ENDLESS RUBBER
5-29 FSR650A-2-5-00 7+ 7 COMP 1 FSRB50A/{]
“Wook comp.
5-30 FSR650A-2-6-0 7wy Y 7Fb 1 FSRB50Ai]
HOOK SHAFT
5-31 FSR450C-1-35-0 HH % 2 FSR650A !
e
5-32 CAHBERAL 2 | MBx300m |50 L
BOLT FSR650B /i
5-33 + 9 b 2 M8 FSR650A Jii
b
5-34 FSR650A-2-7-0 Fwl BTN 2Y 1 FSRB50A Ji|
"SPRING, HOOK
5-35 FSR550B-2-38-00 A7 v—r2 COMP 2
"SCRAPER ]
5-36 afEEN b 4 M8 x 20
BOLT ]
5-37 S W e 4 M8
" WASHER, SPRING
5-38 HM-2-42 k7 +HJZ ____________________________________________________ 4
WASHER
5-39 aggHENr 2 M8 x 90
“soLT
5-40 goE> 1 4 x 20
PN SPLIT
72




NN — A

BELT CASE SECTION

No. 6 .

Riti#&s

Key No.
6-1
6-1-1
6-2
6-3
6-4
6-5
6-6
6-6-1

6-7
6-7-1

6-8
6-9
6-9-1
6-10
6-11
6-12
6-14
6-15

613

6-16

6-18

6-19

6-20

6-21

18 14 15

73




No.6 . ~NIU k47— A%
BELT CASE SECTION
Rt &5 ® & 3 - F ) & & % o] s i 5
Key No. Part Code Part Name Q'ty Standard Remarks
6-1 FSR550B-2-40-00 ~np br—z2 COMP 1 FSR5508B:BS /il
" CASE cOMP. BELT
6-1-1 KS650A-2-3-00 XnpbrHhr—z2 COMP 1 FSR650A Ji]
| Case cowmp.,BELT
6-2 HFv b 2 M6 x 12
BOLT
6-3 E7HH A 4 M6
v ormese oo
6-4 S e W 4 M6
 WASHER, SPRING
6-5 FSR550B-2-41-0A TP T—) 1 FSR550B-BS /1]
"PULLEY, ENGINE
6-5-1 FSR650A-2-10-0A Ty rT—) 1 FSR650A /1]
“PULLEY, ENGINE
6-6 VA bh (voay) 1 A-324 v 2 | FSR550B-BS f]
6-6-1 CveBELT A-354 L v | FSRE50A Ji]
6-7 Vi k (FaT) 1 LB-30 4 v » <| FSR550B:BS /]
6-7-1 CveBELT T LB-33 4 L ~ | FSR650A Ji]
6-8 FSR450C-1-28-00LA ~n kx4 (L) COMP ) 1
TPUSH (L) COMP, BELT
6-9 FSR550B-2-42-00 Swid4x COMP 1 FSR5508-BS /i
‘PUSH COMP., BELT
6-9-1 FSR450C-1-28-00LA ~wnbkzt4+x (L) COMP 1 FSRE50A /1]
UPUSH (L) COMP., BELT
6-10 = DI 2 M8 x 20
e s R S
6-11 S-W 2 M8
“WASHER, SPRING
6-12 e 7 ¥ H A 2 M8
“waswer ]
6-13 FSR550B-4-16-01 20y b bsN— 1
“LEVER, THROTTLE
6-14 FSR550B-4-16-03 vok—=gy b F—F 1
" PLATE, LEVERSET
6-15 =1 1 M8 x 16
“soLT :
6-16 eEFWHR 0] 1 M8
"WASHER
6-17 ure»tv 1 M8
“NuT,U
6-18 H I 55 H & 1 M8
" WASHER, CONICAL SPRING | (—Filf 88 4 7 1)
6-19 Fov b 2 M6 x 16
oLt
6-20 H 8% FHEIE Fy b 2 M6
“Not
6-21 FSR650A-4-2-0 2y b 74 % 1
- “WIRE, THROTTLE

74




AN b — AR

No. 6 .

BELT CASE SECTION

Rt &s

Key No.

6-22

6-23

6-24

6-25

6-26

6-27

6-29

6-30

6-31

6-32

6-33

6-34

6-35

6-36-1|

6-37

18 14 15

75



No.6 . NI+ — A%

BELT CASE SECTION

RuEsl s & =2 - (-} % o | B # i &
Key No. Part Code Part Name Q’'ty Standard Remarks
6-22 | FSR550B-4-19-0A 2By bV V73 1
"KNOB, THROTTLE
6-23 | 8700-02-01-00 7a775yF7—4 COMP 1
" ARM COMP. BLOWER CLUTCH
624 | HD-2-6 Fvvavy 7V 1
“PULLEY, TENSION
6-25 _RoaAYERY 2 S-12
SNAP RING-C
626 | FSR550B-3-22-0 oo s RWHIE o csiiiisssasis 1
"SPRING, CHUTE
6-27 | FSR550B-2-26-00 259 F7—46 COMP 1
ARM COMP., CLUTCH
| 6-28 A& Kb 1 M8 x 20
| “soLT
6-29 ¥ b 1 m8
» TNoTo
6-30 | 8700-02-02-00 7vvavT—& COMP 1
i “ARM COMP., TENSION |
| 6-31 | FSRB50A-2-12-0 ywaw Fyvay i 1
, ' "SPRING, TENSION DRIVE
j 6-32 F¥ay F=1 1
; CPULLEY, TENSION
633 | FSR450-2-40-0 LYYV Y— b hN— 1
" SHEET COVER, ENGINE
6-34 R 2 M6 x 16 (7T) | Kt b2
BOLT 120~180kg-cm
635 | FSR550B-2-55-0 =y T 1
TNIPPLE
6-36 H 7085 FHEAVF F o b 4 M8 FSR550B-BS /{]
TnoT T
6-36-1 580 FHIAVE Fo b 4 M10 FSRB50A Ji]
e ot o D
6-37 | 8700-02-03-00 7Jv—% cowmp 1
, BRAKE COMP.
e
141 ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
76
————



77

No. 7 . rA—HA7ar7s5—ABLU0Y 12— MEZ
AUGER BLOWER CASE & CHUTE SECTION

7-4

7-5

7-5-1

7-9

7-10

7-1

7-12

7-13

7-14

7-15

7-16

7-17

7-18

7-19

7-20

7-21

7-22

7-23




58

59

No.7 .

F—HFT7aTr—AE LU0y 2— MEK

AUGER BLOWER CASE & CHUTE SECTION

R&EsS ® & 3 - F & F 4 L1315 ¢ i) ¥ ] 1
Key No. Part Code Part Name Q'ty Standard Remarks
7-1 8700-03-01-00 “_Az_r_:g‘z"_z’__r:_j_’__';_'_ —-x ComMpP i 1 FSR550BS /i
7-1-1 8710-03-01-00 BLOWER CASE COMP., AUGER FSR650A i}
A= I RT =X " COMP =~ 1
712 | 8701-03-01-00 " BLOWER CASE COMP. AUGER FSR5508 ]
7-3 o L 6 M8 x 16
g T
74 o S 6
WASHER. SPRING
75 FSR550B-3-2-0 Fv—Fv. ] 1 FSR550BS /i
“BLADE T FSR5508B +BS /{]
7-5-1 FSR650A-3-2-0 ___7_t_1_/_“—_>|~>_/§_/ ________ 1 FSR650A i
IoEAE & ooy o
76 Bl W fa i 2 M8 x 16
OSSN N N
7-7 SW __________________________________________________________ 2 M8
WASHER, SPRING
7-8 ')“/F ___________________________________________________________ 2 M8
NUT
7-9 + 9 b 5 M6 FSR550B+BS |
NUT ----------------------------------------------------- 7 FSR650A /!
7-10 SW 5 M6 FSR5508 +BS H]
“WASHER, SPRING 7 FSRE50A 1]
7-11 FSR550B-3-3-00 1) COMP (L) 1
TSLEIGHCOMP. (L)
7-12 FSR550B-3-4-00 A COMP (R) 1
“SlEiGHCOMP.(R)
713 aH &2EN b 4 M8 x 20
oLt T
7-14 S-W 4 M8
q “WASHER SPRING
7-15 E7HHF 4 M8
CWASHER T
7-16 FSR550B-3-12-000B Fa=b ASSY ________________________________________ 1
" CHUTE ASSY
717 FSR550B-3-22-00 /:»—I‘ _____ 7\7’ 'J/7 _________________________________ 1
SPRING, CHUTE
7-18 | 3211-202-005-0 gas¥H ] 2
CWASHER
7-19 s 2 2 M6
e e
7-20 SW ___________________________________________________________ 2 M6
WASHER, SPRING
7-21 FSR700SL-6-21-0 17"'}/7 _____________________________________________________ 1
SPRING
7-22 FSR550B-3-21-0 /;—ﬁ—r ___________________________________________ 1
" GUARD, CHUTE
7-23 FSR550B-3-15-0A Ya—b HATU/Y 1
“SEAT CHUTETURN
78
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No.7. A—=H7u7r—ABL0Y 2— %
AUGER BLOWER CASE & CHUTE SECTION

R &S
Key Nc

7-24

7-25

7-26

7-27

7-28

7-29

” 7-30

7-31

7-32

7-33

7-34

7-35

7-40

7-42

7-43

7-44

7-45

7-46

7-46-1
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No.7 .

F—ATUTr—ABEVY 2— b

AUGER BLOWER CASE & CHUTE SECTION

RLES & 3 - F B, & m | B i3 [ %
Key No. Part Code Part Name Q'ty Standard Remarks
7-24 | FSR550B-3-20-0 Ya—F 4y b FL—1t (B) 1
" SET PLATE (B), CHUTE
7-25 £ b 2 M6 x 16
soLT
7-26 S-W v M6
" WASHER, SPRING
727 + 9 b 2 M6
et
7-28 b 54 H 5 2 M6
WASHER
7-29 | 8700-02-04-00 Ny En H4 Fi— COMP 1
" GUIDE BAR COMP., HANDLE |
7-30 7)Yy 1 3x 20
PN SPLIT
7-31 | 8700-03-06-0 AV FEN aTFANFT 1
" BRACKET, HANDLE
7-32 afFEENE 2 M8 x 20
“soLT
7-33 E7H¥H % 2 M8
TWASHER
7-34 B e W 2 M8
WASHER, SPRING
7-35 | 8700-04-17-0 Ya—Ft NYELHAF 1
" HANDLE GUIDE, SHUTE
7.36 g ] 1 M8 x 12 FSR5508BS /]
“soutT
7-37 | 8700-03-03-000 Ya—=F »~rFu ASSY 1
"HANDLE ASSY, CHUTE
7-38 | 8700-03-04-00 Ya—F ~vFEr A COMP 1
q "HANDLE A COMP. CHUTE
7-39 | SL650S-3-3-0 Ya—F NVFwW 1
HANDLE, CHUTE
7-40 | FSR700-6-6-05 Jad /b 2
TJoINT
7-41 RPN 2 W 4 ¢5 x 36
“PINSPRING ;
7.42 | FSR700-6-6-08 YNy b 4
TRiveT
7-43 7)Y 4 $1.8x 12
PN sPLIT T 1
7-44 | 8700-03-05-0 Fard Vi B P 1
" ROD, JOINT =@ T
7-45 | 8700-04-18-0 VAR b o sege AR 2
[ THR S o TR
7-46 FSR700-7-2-01 RO P M i DOV 0 "R . (05 1 FSR550BS /f}
et 0 ¢ . o
7-46-1 | FSR650A-3-6-0 NyFYa-r¥d 1 FSRE50A /i
T CABLERIR e e
80
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AUGER BLOWER CASE & CHUTE SECTION




No. 7 .

o= 7‘]7U Ty —A j'JJ; U“/ b S I‘ l'ﬂfr’r;:

AUGER BLOWER CASE & CHUTE SECTION

Rt &S ¥ &, 2 - F AT -4 H %) % i =
Key No. Part Code Part Name Q'ty Standard Remarks
7-47 | FSR700-7-200 Ny Fya—¥) 1
“CABLE (-)
7-48 FSR700-7-12-0 B i i A = N 2
"RUBBER
7-49 | HMD750-7-29-0 Thtww? 1
" CAP, RUBBER
7-50 sty T — 1 12N24-3
S
7-51 FSR550BS-3-5-00 Ny FI)—ps—=  ASSY 1
“COVER COMP. BATTERY
7-52 FSR550BS-3-6-0 Ry TN —Peg= Ewy F 2
"ROD, BATTERY COVER
7-53 S W 2 M6
NUT (WASHER, SPRING) '
7-54 R T R e 2 M6
WASHER
755 Fav Fob -
Nt
7-56 8700-13-07-0 A—H7a9 FHyrvv=—7 1
TMARK
7-57 8700-13-06-0 Ya—F T /7“/7—7 ______________________________ 1
" MARK '
7-58 8700-03-07-00 TvErHssN—- COMP 1
" COVER COMP, SAFETY
7-59 Avt 8 M6 x 12
e
7-60 s A i 8 M6
Nt
82
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No. 8 .

BLOWER VANE SECTION

Rt &s

Key No

8-1

8-2

8-3

8-4

85

8-6

89

8-10

8-1

8-12

813

814

8-14-1

1 815

8-16

8-17

8-18

8-19

820

821

8-22

823

83




No. 8 . a7 37 %

BLOWER VANE SECTION

R &S T it & 8 % ) ¥ i %
Key No. Part Code Part Name Q'ty Standard Remarks
8-1 8700-03-02-0 et F=1 1
"PULLEY, BLOWER
8-2 HM-2-82 Y g L= b A H X 1
"WASHER, PULLEY
8-3 amgsELr 1 M8 x 16
“BOLT B ]
84 oS e eeee 1| ™8
WASHER, SPRING
85 FSR450-2-3-0 B et 1 5x5x35
KEY
8-6 FSR550B-3-6-0 TarTvy AEwn 1
“METAL, BLOWER SHAFT |
8-7 RBB _________________________________ 1 6204LLU
BEARING, BALL
8-8 B MW 3 M8
WASHER, SPRING
8-9 ')‘.‘7 N 3 M8
NUT
8-10 FSR550B-3-7-0 FarT 92 1
"SHAFT, BLOWER
8-11 FH3g AT 1 S-17
“SNAPRINGC
8-12 FSR550B-3-3-8-0 =N 8§ wary—=x 1
" CASE, AUGER MISSION
8-13 R-B-+B ] 2 6203
"BEARING, BALL
8-14 FSR550B-3-10-0 & —H PRIy 1 FSR5508:-BS /]
" DRIVE SHAFT, AUGER
8-14-1 FSR650A-3-3-0 A= T ELT 1 FSR650A Ji]
" DRIVE SHAFT, AUGER |
8-15 | 3259-106-007-0 VaFYF9Yy k- | 1 | 7x7x30
KEY, MAIN SHAFT
8-16 FSR450-2-7-0 Dk —h Y 1
" GEAR,WORM
8-17 FSR450-2-3-0 o= 1 5x5x 35
e
8-18 | FSR450-2-8-0 SRS F¥ o 1
"GEAR, HERICAL
8-19 FSR450-2-9-0 = Fews 1
CCAP.SEAL
8-20 A4 Y—u 1 AE1127E0
TolLsEAL T
8-21 FSR450-2-11-0 Ny XV 1
“pACKING
8-22 FSR550B-3-9-0 i 20 XL N S 1
METAL, FLANGE
8-23 FSR450-2-13-0 AR 1
TPACKING T
84
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0.8 .
BLOWER VANE SECTION

N
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No.8 . 7u7 37K
BLOWER VANE SECTION
R &S s w3 - fih 7 il ¥ B ¥ i £
Key No. Part Code Part Name Q'ty Standard Remarks
8-24 R-B+*B 2 6004
“BEARING,BALL
8-25 FAn v—w 2 AE1017F0
0|LSEA|_ ...................................................
8-26 3 F— 2
COLLAR ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, J
8-27 apfg2EN D 6 M8 x 22
BO[_T B e S R S AT i e A
8-28 S =W 6 m8
WASHER, SPRING
8-29 Z7arv3ays COMP 1
"VANE COMP., BLOWER
8-30 PR . S 1 7x7 x40
KEY (i A1)
8-31 B L 1 M8 x 20 (7T) | fl b 2
BOLT 260~310kg-cm
8-32 + v b 1 M8
CNoT
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AUGER VANE SECTION

No. 9 .
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No.9 . +— A3 7%
AUGER VANE SECTION
R &S B & I ) % 1 3 ] %
Key No. Part Code Part Name Standard Remarks
9-1 FSR550B-3-16-00 #—#3as (L) coMp FSR550B-BS Ji]
“VANE (L) COMP., AUGER
9-1-1 FSR650A-3-4-00 A—=#3a7 (L) comp FSRB50A /i
VANE (L) COMP., AUGER
9-2 FSR550B-3-17-00 F—-#437 (R) comp FSR550B-BS /]
" VANE (R) COMP., AUGER
9-2-1 FSR650A-3-5-00 2—#37 (R) COMP FSRB50A i
“VANE (R) COMP., AUGER
9-3 JRRBIGE M8 x 50 (7T) | #iff b 2
. BOLT """ 300kg-cm
94 F o b M8
B NN = T
J 95 R«B+*B 6203LLU
¢ RERRNG BT
9-6 FSR450-2-16-0 ARV
"BRACKET, METAL
9.7 FYagyrr7 S-17
“SNAPRINGC
9.8 aHZENE M8 x 16
g e
99 SW M8




